

Test Report

No. 2257032/TY

Date : Sep 15 2009

Page 1 of 3

HOPSTECH INDUSTRIES LTD.
ROOM 1411, BLK A,
HOI LUEN IND. CENTRE,
55 HOI YUEN ROAD,
KWUN TONG, KLN., H.K.

The following samples were submitted and identified on behalf of the client as :
ZOOB JR 15, ZOOB JR ZOOMER, ZOOB JR 30, ZOOB JR55, ZOOB JR 90

Sample Quantity : 15 PCS
Style/Item No. : 13015, 13020, 13030, 13055, 13090
Buyer : INFINITOY, INC.
Manufacturer : HOPSTECH INDUSTRIES LTD.
Country of Origin : CHINA
Country of Destination : USA / EUROPE
Sample Receiving Date : SEP 10, 2009
Testing Period : SEP 10, 2009 TO SEP 14, 2009

Test Requested : Please refer to the result summary.

Test Method & Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
European Regulation (EC) No. 1907/2006 (REACH)Annex XVII and Regulation (EC) No. 552/2009	--
Phthalates content (Formerly Directive 2005/84/EC)	PASS

Remark : The test results of group 1 to 6 are extracted from the report No. 2257030/TY where the sample are claimed to be identical.

Signed for and on behalf of
SGS Hong Kong Ltd



Lee Chi Fai, Tom
Senior Lab Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Results
European Regulation (EC) No. 1907/2006 (REACH) Annex XVII and Regulation (EC) No. 552/2009
Phthalates content

Method : With reference to ASTM Method Designation D3421-75. Analysis was performed by Gas Chromatography / Mass Spectrometry.

For 6PTH

Test Item	Result (%)			Detection Limit (%)	Permissible Limit (%)
	1	2	3		
Dibutyl Phthalate (DBP)	ND	ND	ND	0.003	--
Benzylbutyl Phthalate (BBP)	ND	ND	ND	0.003	--
Bis-(2-ethylhexyl) Phthalate (DEHP)	ND	ND	ND	0.003	--
DBP + BBP + DEHP	< 0.01	< 0.01	< 0.01	--	0.1
Diisononyl Phthalate (DINP)	ND	ND	ND	0.010	--
Di-n-octyl Phthalate (DNOP)	ND	ND	ND	0.003	--
Diisodecyl Phthalate (DIDP)	ND	ND	ND	0.010	--
DINP + DNOP + DIDP	< 0.03	< 0.03	< 0.03	--	0.1
Comment	PASS	PASS	PASS	--	--

Test Item	Result (%)			Detection Limit (%)	Permissible Limit (%)
	4	5	6		
Dibutyl Phthalate (DBP)	ND	ND	ND	0.003	--
Benzylbutyl Phthalate (BBP)	ND	ND	ND	0.003	--
Bis-(2-ethylhexyl) Phthalate (DEHP)	ND	ND	ND	0.003	--
DBP + BBP + DEHP	< 0.01	< 0.01	< 0.01	--	0.1
Diisononyl Phthalate (DINP)	ND	ND	ND	0.010	--
Di-n-octyl Phthalate (DNOP)	ND	ND	ND	0.003	--
Diisodecyl Phthalate (DIDP)	ND	ND	ND	0.010	--
DINP + DNOP + DIDP	< 0.03	< 0.03	< 0.03	--	0.1
Comment	PASS	PASS	PASS	--	--

Composite Sample Description :

- Multi-Color Printed & Plastic Laminated Paper Board (Thick) with Purple, Red Coating on Metal (Zipper Slider, Puller & Tag) & Black Coating on Fabric Sewn-in Label
- Peach Foam (Pad) + Red Plastic (Piece) + Blue Plastic (Piece)
- Orange Plastic (Piece) + Black Soft Plastic (Wheel) + Multi-Color Printed & Plastic Laminated Paper Board (Thin)
- Purple Soft Plastic (Tube) + Transparent Plastic Sheet (Bag) + Purple Plastic (Zipper Teeth)
- Red Soft Plastic (Tube) + Red Plastic (Zipper Teeth)
- Purple Plastic Sheet (Tube) + Red Plastic Sheet (Tube)

Note : 1. % = percentage by weight
 2. ND = Not Detected
 3. < = less than

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

H19810247



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.